FEBRUARY 2025

MONTEREY ONE WATER
PURE WATER MONTEREY
GROUNDWATER REPLENISHMENT PROJECT

Engineering Report
Volume

PREPARED BY:

PREPARED FOR:

Monterey
One Water


tyler
Rectangle


APPENDICES: VOLUME II

APPENDIX A:

APPENDIX B:

APPENDIX C:

APPENDIX D:

APPENDIX E:
APPENDIX F:

APPENDIX G:
APPENDIX H:

APPENDIX [:

APPENDIX J:

APPENDIX K:

APPENDIX L:

APPENDIX M:
APPENDIX N:

APPENDIX O:

National Water Research Institute Independent
Advisory Panel Reports

Pure Water Monterey Groundwater Replenishment
Project: Advanced Water Treatment Facility Piloting
Report

AOP Revalidation Acceptance and Report
Justification for Additional Pathogen Removal Credits
Chloramine Inactivation Acceptance and Report
[...]
1.1  PROJECT BACKGROUND .ucoviriecssssssesssessssesssesssesssssssssssssssssssssassssssssssssssssssssssssssssssassssssssassssssesassssssesessssssssasssssssssssssssssnssssasssnssases 13
1.2 SOURCE WATER DESCRIPTIONS ....custsteesssessessseessssessssssesssssssssssessssssessssassssasssssssassstassssssssssssessssssssssssassssesssssssssssssssssssssssssassssass 14
1.3 BENCH-SCALE TESTING cuvuteurtseuresseressesessessssessssssesssssessssssessssasssssssasssssssssssassssasssssssassstassssssssssstessssssssssssasssssssssssssssssessssssssssssassssans 15
1.4 AWTF PROCESS....ccccu...
1.5 PILOT OBJECTIVES
2  PILOT FACILITIES AND TESTING.....ccccoietrcsecrerssssssssessessssnsssssssssssssssssssssssssssessssnsssssssnssnsans 18
2.1 DESCRIPTION OF PILOT FACILITIES u.oovureetseusesssresssressessssessssessessssessssesssssssessssesssssssssssssssssssessssssssssssassssesssssssassssesssssssassssasssssssases 18
2.1.1 Source Water ......oiine .21
2.1.2 Screening ............. . .21
2.1.3 Chloramination.. b bbb bR R e e R bR R bbb st bnn 22
2.1.4  PrEOZONALION couuvesrsvvesrisrsisrssrsssssssssssssssisssssssssssssssissssssssssssssssssssssssssssssssssssssssssssssssssssssssassssasasss W22
2.1.5  MEMBIANE fIIETAEION ..eeererereeresereserissesesseesisssesssssessssssssssssssssesssssssssas s s s s Res RS R AR ARER AR 26

2.1.6  Reverse Osmosis
2.2 PILOTING PROCEDURES

2.2.1 Testplan.......
2.2.2 Bench-scale StabiliZation ..........ecreersseerinne
2.2.3  TOXICIEY LESEING coorvruserrierirsirisscrssssissirssesssssassessssessssssssssassesssssssssassesssssssssssssesssssssseses
2.3 WATER QUALITY SAMPLING SCOPE ..ccvururnsssmsssssssssssssssssssssssssssssssssssssssssssanes
2.3.1 Source water quality sampling............
2.3.2  Pilot water quality sampling...................
2.4 TIMELINE OF PILOTING ACTIVITIES wvevureeseseusesssressssessesssessssessessssessssessssssesssssesssssssssssssssssssassssssssssssassssesssssssassssesssssssassssesssssssases
3 OPERATIONAL RESULTS AND DISCUSSION .....ccoevmmmmrmrmmsmsmsssssssssssssssssssssssssssssssasssssssens 37
3.1 OZONE.rssssssssssssssssssssssssssssssssssssssssins
3.1.1 Dose control testing .
3.1.2  0Z0Ne d0Se LESLING ..ccuvverereeererneerisnserismserisssssisseens
3.1.3  Transfer effiCiency .........esonseens
3.1.4 Disinfection CT preliminary teSEING ......cieossessesessssssisssssisssesasssesssssssssssssssssssessessennes .52
3.1.5 Sodium Hypochlorite DOSe LOCALION @XPEITIMENLE .c.uuveeeerreureerreresrssssesasssesssesesssssssisssssisssesasssesssssssssessssssessisessennes 53
3.1.6 TOC transformation experiment
3.2 ULTRAFILTRATION ccotsitussetsssssssssssssssssssssssssss s sbssss bbb bbb bR bR R R R R bR bR

3.2.1 Pentair module testing (inside-out)
3.2.2 Toray module Testing (outside-in)

3.3 REVERSE OSMOSIS...iiuenierirnesssrisnsssssssssssssssssssssenes
3.3.1 Performance testing
3.3.2 Inorganic foulants.....
3.4 UV HYDROGEN PEROXIDE ADVANCED OXIDATION PROCESS .ccuiuteirererisninsnsrisssssssisssssssssssssssssssssssssssssssssssssssssssssssssssssssens 80
4  PRODUCT WATER QUALITY .cocotirsmsmsnmsmsssssssssssssssssssssssssssssssssssssssssssassssssassssassssssnsassasanss 85
4.1  REGULATED CONSTITUENTS cuteuiueesetessesssessssesssessssesssssesssssssssssssssssssssssssssssssssssnsssssssssssessssssssessssssssesassssesssssssssssssssssssssasssssssssssases 85



AWTF PILOT REPORT (INTERNAL DRAFT USE ONLY) JANUARY 2016

41T TOEAL NIETOGOM coererrereririeserisseesisseesissesisssesassssasssssisssssssssssssssssssssssssssssssessisesssssssssnssssens
4.1.2  Total Organic CArDON .. enreereeerrseerirsserisserissesens
41,3 PALROGEONS cocoooreeereseriseriresesisssesisssasissesssssesssssssasssssisssssissssssssssssssssssnssssasassissssennes
4.1.4  Maximum CONEAMINANE LEOVEIS......creeeeeeerieerirseeriseerissessssesssssssisssssissssssassessassssens
4.2 UNREGULATED CONSTITUENTS w.cotuiussnsssssssssssssssssssssssssssssssssssssss s s s bssss s s bbb bbb sbssssbasssnns
4.2.1 Notification Levels and Archived Notification Levels.........
4.2.2  CEC PANEL.nerevirirssiirissserrissssirsissssesssssssisissssssissssississsssssisssssssasssssssins
4.2.3  DisSOIVed SOIIdS.....ccconmwerommrernererirsserisseens st e st r e r e
424 SUSPENACA SOLIAS c.ouuererrereeererseiriseirisserissserisssssasssesisssssisssssssssesssssssssssssssssssissssssssssssassssens
5 CONCLUSIONS AND RECOMMENDATIONS .....oocvmmmmsmnsmmmsmsmsssssssssssssssssssssesssssseseass 98
5.1 DESIGN CONCLUSIONS...coutusesisssessssssesssssssssssssssssssessssssssssssssssssssssssssss s sss s s bbb AR SRS R SRR RS0 98
5.1.1 Preozonation conclusions and reCOMMENAALIONS: .......ccucerrerersmrerosesessssesisssesisssesisssesssssesssssssessessessessess 98
5.1.2 Membrane conclusions and recommendations (MF ANd RO ):......oeeronscrosmserinssessssesisssesisssessssessssssens 99
5.1.3  UV/AOP conclusions and reCOMIMENAALIONS: ........ucrureeruesseeessssisesssssessassssssssssssssssssssssssssssasssssasssssssssssssssssssss 100
5.1.4 Water quality conclusions and reCOMMENAALIONS: .........ceerereoreerereersssiessssesssssssssssssssssssasssssassssssssssssessssssssss 100
5.1.5  OtNer deSIGN CONSIACTALIONS: c.c...cruueeruurserusssrissessissessisssessssssssssssssssssssssesssssesssssesssssssssssssssssssssssesssssssssasssssssssssssessssnssess 101
6 REFERENCE. ... ss s ssss s sssss s ssas s s s ssass s s 103
A\ i 3 2111 0. . G 104




AWTF PILOT REPORT (INTERNAL DRAFT USE ONLY)

JANUARY 2016

Acronyms

AAL Archived Advisory Level

AOC Assimilable Organic Carbon

AWTF Advanced Water Treatment Facility

BAF Biologically active filtration

BDOC Biodegradable dissolved organic carbon
BOD Biochemical oxygen demand

BPA Bisphenol A

CEB Chemically enhanced backwash

CEC Contaminants of emerging concern
CEPT Chemically enhanced primary treatment
CGWRRR  California Groundwater Replenishment Reuse Regulations
CIP Clean in place

CO2 Carbon dioxide

COD Chemical oxygen demand

CT Residual concentration times contact time
DBP Disinfection by-product

DCP 1,3 dichloropropene

DCPA Tetrachloroterephthalate

DDW State Water Resources Control Board Division of Drinking Water
DO Dissolved oxygen

DOs Dissolved ozone

DOC Dissolved organic carbon

EEM Excitation-emission matrices

EPA Environmental Protection Agency

EPA PP EPA Clean Water Act Priority Pollutants
GFD Gallons per square foot per day

gpm Gallons per minute

GWR Groundwater Replenishment

HAA Haloacetic acid

HRT Hydraulic residence time

IPR Indirect Potable Reuse

kDal Kilodalton

LC-MS-MS Liquid chromatography tandem mass spectrometry
LSI Langelier saturation index

MCL Maximum Contaminant Level

MF Membrane filtration

MFI Modified fouling index

mg-min/L  Milligram-minute per liter

mg-N/L Milligrams as nitrogen per liter

mg-P/L Milligrams as phosphorus per liter



AWTF PILOT REPORT (INTERNAL DRAFT USE ONLY) JANUARY 2016

mg/L Milligrams per liter
mL Milliliter
MPN Most probable number

MPWMD  Monterey Peninsula Water Management District
MRWPCA  Monterey Regional Water Pollution Control Agency

mV Millivolts

NaOCl Sodium hypochlorite

NaOH Sodium hydroxide

NDMA N-Nitrosodimethylamine

NDPA N-Nitrosodi-n-Propylamine

ng/L Nanograms per liter

NL Notification Level

nm Nanometer

NTU Nephelometric turbidity unit

O3 Ozone

OCWD Orange County Water District

ORP Oxidation reduction potential

pCi/L Picocuries per liter

PLC Programmable logic controller

pMCL Primary Maximum Contaminant Level
PNEC Predicted no-effect concentration
POC Particulate organic carbon

PoLlI Pesticides of local interest

ppm Part per million

PSA Pressure swing absorption

psi Pounds per square inch

psi/min Pounds per square inch per minute
PVC Polyvinyl chloride

RO Reverse osmosis

RTP Regional Treatment Plant

SBS Sodium bisulfite

SDI Silt density index

SEC Size-exclusion chromatography
SIWTF Salinas Industrial Wastewater Treatment Facility
slpm Standard liters per minute

SM Standard Method for the Examination of Water and Wastewater
sMCL Secondary Maximum Contaminant Level
SVRP Salinas Valley Reclamation Plant

TDS Total dissolved solids

THM Trihalomethane

TI Threshold Inhibitor

TKN Total Kjeldahl Nitrogen

TMP Transmembrane pressure



AWTF PILOT REPORT (INTERNAL DRAFT USE ONLY) JANUARY 2016

TOC
TOrC
TSS
UCMR
UF

uv
UV/AOP
UVT
VFD

VSS

ug/L
uS/cm

Total organic carbon

Trace organic compound

Total suspended solids

Unregulated Contaminant Monitoring Rule
Ultrafiltration

Ultraviolet

UV light with hydrogen peroxide advanced oxidation process
Ultraviolet light transmittance

Variable frequency drive

Volatile suspended solids

Microgram per liter

Microsiemens per centimeter



AWTF PILOT REPORT (INTERNAL DRAFT USE ONLY) JANUARY 2016

Executive Summary

The Monterey Regional Water Pollution Control Agency (MRWPCA) and the Monterey
Peninsula Water Management District (MPWMD) are in the process of developing the Pure
Water Monterey Groundwater Replenishment (GWR) Project. The GWR project involves
treating secondary effluent from the Regional Treatment Plant (RTP) with an Advanced
Water Treatment Facility (AWTF), injection into a groundwater aquifer, and subsequent
withdraw to augment the potable water supply of the Monterey Peninsula. Additional
source waters will be brought into the RTP to provide water for the AWTF. The AWTF will
include the following major treatment processes:

* Preozonation (i.e, ozonation),

* Upflow biologically active filtration (BAF; optional),

e Ultrafiltration (UF), otherwise known as membrane filtration (MF),

* Reverse osmosis (RO),

* Ultraviolet light with hydrogen peroxide advanced oxidation process (UV/AOP),
and

* Product water stabilization.

Preozonation, MF, and RO were pilot tested during a nine-month long pilot testing
program. The BAF process was not piloted, because it is an optional process, and the
design of UV/AOP and product water stabilization systems do not require pilot testing.
Pilot testing was conducted from mid-October, 2013 to mid-July, 2014, with extensive
pilot water quality sampling from December 2013 to June 2014. Pilot testing follows the
work of bench-scale testing, when a preliminary treatment train was developed and the
treatability of various source waters was assessed (Trussell Technologies, 2014c); pilot
testing occurred simultaneously with an extensive source water sampling campaign
(Trussell Technologies, 2014d); and pilot testing informed the Basis of Design Report for
the AWTF (Trussell Technologies and SPI, 2014b).

Secondary effluent from the RTP (non-nitrified trickling filter and solids contact effluent)
was pumped into the former chlorine storage building, which was used as the pilot
building. At times, additional source waters were shunted to the RTP collection system,
and the resulting RTP secondary effluent was influenced by these source waters. The
source waters tested during piloting consisted of City of Monterey stormwater from Lake
El Estero and agricultural wash water that would otherwise go to the Salinas Industrial
Wastewater Treatment Facility (SIWTF). Once within the pilot building, the secondary
effluent was treated with sodium hypochlorite, ozone, MF, and RO. The ozone, MF, and RO
pilot were procured from pilot equipment vendors. Two MF systems were procured to test
two different MF configurations: inside-out and outside-in filtration. The RO permeate
flow was 18 gallons per minute (gpm), with all product and waste flows drained to the
holding pond next to the building and ultimately returned to the RTP headworks.



AWTF PILOT REPORT (INTERNAL DRAFT USE ONLY) JANUARY 2016

The objectives of the pilot testing were the following:

* Determine the preozonation ozone dose,

* Select MF technology (inside-out vs. outside-in),

¢ Determine sustainable MF flux,

* Determine sustainable RO recovery,

* Examine the impact of agricultural wash water shunting on RO fouling,
* Assess the product water quality, and

* Assess the water quality after each individual unit process.

These objectives were met by conducting a number of long- and short-term experiments,
where operational conditions were changed and water quality and performance data were
monitored. Operational conditions that were tested include the following:

* Lake El Estero and agricultural wash water shunt

* Chloramine residuals between 0 and 7 milligrams per liter (mg/L)

* Pre-ozone- and post-ozone-chloramination

* Ozone doses between 0 and 25 mg/L

* Ozone dose control methods utilizing oxidation reduction potential (ORP),
dissolved ozone residual, and ultraviolet light transmittance (UVT)

* MF fluxes between 25 and 40 gallons per square foot per day (GFD)

* Inside-out MF and outside-in MF

* ROrecovery of 81%

* RO feed pH setpoints of 6.0 to ambient (about 7.2)

* Phosphate precipitation in the RTP through ferric chloride addition

Pilot water quality sampling included sampling of the following parameters, before and
after each unit process:

* General water quality parameters (e.g., alkalinity, total organic carbon (TOC))
* Inorganics (e.g., phosphate, ammonia)

* Disinfection by-products ([DBPs], e.g., N-Nitrosodimethylamine [NDMA])

* Pathogens and pathogen indicators (e.g., total coliforms, Cryptosporidium)

* Synthetic organic contaminants (e.g., 1,4-dioxane, pesticides)

The following conclusions and recommendation are made based on the piloting results:

Preozonation conclusions and recommendations:

1. Need for Preozonation: Preozonation improved MF run times by a factor in the
range of 4 to 8 by reducing membrane fouling. The reduction in fouling allows for a
higher MF design flux, which would reduce the size and cost of the MF system. To
realize these benefits, preozonation is recommended.

2. Ozone Control: Two ozone dose control methods were successfully demonstrated:
(1) constant ozone dose with ORP control, and (2) ozone residual ozone dose



10.

AWTF PILOT REPORT (INTERNAL DRAFT USE ONLY) JANUARY 2016

control. A third control method, UVT control, may provide the best ozone dose
control of the three methods; however, further testing would be required, as the
UVT equipment tested during piloting fouled too rapidly for use in a control
system. Further testing of the UVT control method is recommended at either the
pilot-scale demonstration facility or the full-scale facility to determine the benefits
of the UVT control method.

Ozone Dose: An average transferred ozone dose of 9.5 mg/L (10 mg/L applied
ozone dose at a transfer efficiency of 95%) provided sufficient preozonation. To
provide this level of preozonation, an AWTF average transferred design dose of 9.5
mg/L is recommended. The AWTF maximum and minimum design transferred
dose should account for the maximum and minimum design water quality.
Secondary Performance and Ozone: High TOC and nitrite concentrations in the
RTP effluent contributed to the preozonation dose. RTP trickling filter operational
changes may be able to reduce the nitrite concentration in the secondary effluent,
which could reduce operational costs. If the nitrite concentration were reduced, it
may be possible to reduce the design ozone dose and/or operational ozone dose.
Ozone Disinfection: Preliminary testing showed that disinfection credit might be
possible at transferred ozone doses in the range of 15 to 19 mg/L. These doses led
to ozone CTs (residual concentration times contact time) in the range of 1 to 2 mg-
min/L.

NDMA Formation: Both pre-chloramination and post-chloramination yielded
similar levels of NDMA formation. NDMA formation was about an order of
magnitude lower than at West Basin Municipal Water District’s Edward C. Little
Facility, and it is expected that the NDMA concentration in the final product will be
well below the 10 ng/L Notification Level.

Bromate Formation: Acceptable levels of bromate formation were observed
through the ozonation process (maximum 9 micrograms per liter [pg/L], compared
to the Maximum Containment Level (MCL) of 10 pg/L). The bromate formed during
ozonation was consistently removed by the downstream RO process to levels
below the detection limit (i.e, less than 1 pg/L for all samples).
[...]
MRWPCA ocean outfall. The treatment process design for the AWTF was driven by the
water quality of this existing secondary effluent. The primary water quality parameters
that drive the treatment requirements for the secondary effluent are: (1) pathogens, (2)
total organic carbon (TOC), (3) nitrogen species (ammonia, nitrate, and nitrite) (4)
mineral quality (e.g., dissolved solids including chloride, calcium, phosphate, silica), and
(5) select unregulated contaminants. The concentrations of these parameters are all
typical of a non-nitrified trickling filter effluent prior to disinfection.

Agricultural wash water

Agricultural wash water and wastewater from other agricultural processing operations
throughout the City of Salinas will be diverted into the MRWPCA wastewater collection
system at the MRWPCA Salinas Pump Station site. These waters are currently treated at
the Salinas Industrial Wastewater Treatment Facility (SIWTF). From an organic loading
perspective, this source water can be characterized as a low to moderate strength
wastewater, with organic levels and pathogen concentrations lower than that of the raw
municipal wastewater currently treated by MRWPCA at the RTP. This water contains
elevated concentrations of phosphate and total dissolved solids (TDS), as compared with
the existing RTP wastewater. These elevated phosphate concentrations (e.g., 9 milligrams
as phosphorus per liter [mg-P /L] compared with the existing 3 mg-P/L) will require
additional controls to prevent calcium phosphate fouling on the RO membranes.
Additional iron-based coagulant may be added in the collection system at the Salinas Area
Pump Station or at the RTP headworks to enhance the phosphate removal through
primary and secondary treatment. Further, bench-scale testing has indicated that this
wash water (when mixed with the existing wastewater and treated through the RTP
primary and secondary treatment) may have a measurable increase on the rate of fouling
of the membrane filter; however, the degree of this impact was evaluated through pilot
testing.

14



AWTF PILOT REPORT (INTERNAL DRAFT USE ONLY) JANUARY 2016

Monterey and Salinas stormwater and urban runoff

Urban runoff and stormwater from the cities of Monterey and Salinas will be diverted to
provide this source water. Sampling of these sources indicates that elevated
concentrations of TDS are the primary water quality consideration for the Monterey
stormwater. However, the increase in TDS is minor from a treatability perspective, and it
is not expected that the use of this water would require any changes to the process train.
Once this water is mixed with the existing wastewater at the RTP, the resulting increase in
TDS is expected to have a negligible impact on the final product water quality.

Agricultural drainage water

An additional type of source water that may be included in the project is agricultural
drainage water from the Blanco Drain, Reclamation Ditch, and/or Tembladero slough
(presently, the Blanco Drain and the Reclamation Ditch are included in the project,
whereas the Tembladero Slough may be pursued at a later date). The Tembladero slough
and Reclamation Ditch also include urban and non-urban runoff. Extensive source water
monitoring of the Blanco Drain water has been conducted, including monitoring of
pesticides; only low levels of a few pesticides were detected. Of the pesticides that were
detected, most concentrations were orders of magnitude below applicable regulatory or
advisory levels for drinking water (i.e.,, State Water Resources Control Board Division of
Drinking Water (DDW)! Maximum Contaminant Levels (MCLs) or Notification Levels
(NLs)/Archived Advisory Levels (AALs)). Only two were at concentrations near
applicable drinking water regulatory/advisory levels in the raw water: dieldrin and 1,3
dichloropropene (DCP). Itis expected that both of these pesticides would be reduced to
concentrations below detection through dilution with the wastewater alone. Further, the
ozone, RO, and AOP processes would also be expected to provide a significant barrier for
these contaminants. Other contaminants that would drive the treatment of drainage
water are the elevated levels of dissolved solids and nitrate, both of which will be reduced
to acceptable levels through the RO treatment. It is expected that no additional treatment
would be needed for this water, beyond what is already proposed for treating the
secondary effluent.

1.3 Bench-scale testing

Bench-scale pretreatment testing was conducted on the alternative GWR Project source
waters to determine an appropriate pretreatment train and the treatability of the source
waters. Testing was conducted on the RTP secondary effluent without blending, blended
with the Blanco Drain, and blended with the agricultural wash water, and included
pretreatment trains comprised of combinations of preozonation, coagulation and/or
sedimentation. For these conditions the following parameters were measured:

* General water quality parameters
* Trace organic compounds (TOrCs)
* Excitation-emission matrices (EEMs)

' 0n July 1, 2014, California’s Drinking Water Program was moved from the California Department of Public
Health (CDPH) to the State Water Resources Control Board (SWRCB), and as a result of the change they
are now titled the Division of Drinking Water.

15



AWTF PILOT REPORT (INTERNAL DRAFT USE ONLY) JANUARY 2016

» Size-exclusion chromatography (SEC)

e Ultrafiltration (UF) fractionation

* Modified fouling index (MFI)

* Bacteriophage inactivation (bacteriophage MS2)

* Disinfection by-product formation (NDMA and bromate)

The pretreatment alternatives were evaluated by their impact on membrane fouling
potential (EEM, SEC, UF fractionation, MFI), TOrC removal, virus inactivation, and
disinfection by-product (DBP) formation.

The results from this testing were used to develop the AWTF process described below,
which included preozonation as a method for reducing membrane fouling. This testing
also indicated that the unused RTP secondary effluent would be the primary driver for the
treatment process, with a secondary consideration coming from the high phosphate
concentrations in the agricultural wash water.

1.4 AWTF process

DDW regulates GWR projects. The MRWPCA GWR Project falls under Subsurface
Application DDW regulations for Indirect Potable Reuse (IPR). These regulations require
advanced water treatment facilities to include RO and AOP, in addition to setting pathogen
inactivation and chemical removal requirements. Membrane filtration is included to
pretreat the RO feed water, and to remove pathogenic protozoa (e.g., Cryptosporidium and
Giardia). Ozone is included to pretreat the MF feed water (i.e., preozonation), and provide
pathogen inactivation and destruction of Contaminants of Emerging Concern (CECs). The
AQP process will be UV/AOP, which provides pathogen inactivation and CEC removal.
Finally, product water stabilization treatment is necessary to increase the calcium
concentration, alkalinity, and pH of the product water prior to conveyance, injection and
distribution.

Product water stabilization and UV/AOP systems can be designed without pilot data and,
thus, they were not included in the pilot program; however preozonation, MF, and RO
system design criteria require piloting.

Low-pressure membrane (e.g., MF systems) design fluxes must be empirically determined
through pilot testing. These design fluxes are impacted by preozonation, and thus
preozonation must be included in pilot testing. Lastly, some of the RO fouling mechanisms
are not well understood, and piloting of the RO system is useful for demonstrating
sustainable recoveries. Given these design constraints, pilot testing was conducted at the
RTP on the ozone, MF, and RO processes.

1.5 Pilot objectives

The objectives of the pilot testing were the following:

* Determine the preozonation ozone dose,
* Select MF technology (inside-out vs. outside-in),

16



AWTF PILOT REPORT (INTERNAL DRAFT USE ONLY) JANUARY 2016

Determine sustainable MF flux,

Determine sustainable RO recovery,

Examine the impact of agricultural wash water shunting on RO fouling,
Assess the product water quality, and

Assess the water quality after each individual unit process.

17



AWTF PILOT REPORT (INTERNAL DRAFT USE ONLY) JANUARY 2016

2 Pilot Facilities and Testing

The pilot facilities, processes, procedures, and schedules are discussed in the following
sections.

2.1 Description of pilot facilities
The following treatment processes were included in the pilot testing to meet the pilot
objectives:

* Screening

¢ Chloramination
* Preozonation

e Ultrafiltration

e Reverse osmosis

Screening was included to stop clogging of the ozone pump. Chloramination is required to
minimize fouling of MF and RO systems. Each system is described in more detail in the
following sections.

All pilot facilities were located in the building at the RTP that used to house the chlorine
cylinders (a simplified process and instrumentation diagram (P&ID) is shown in Figure
2.1, layout shown in Figure 2.2, and a photo shown in Figure 2.3). The ozone equipment
was procured from the ozone equipment supplier APTWater (now called Ultura), which
included an ozone generation and contacting skid (HiPOx), an oxygen generation skid, and
a chiller skid. Harn R/O Systems provided the membrane equipment on skids. These skids
included an inside-out MF skid (Pentair module, an outside-in MF skid (Toray module), an
RO skid (2:1 array, single pass; CSM membranes), an RO cleaning skid, and MF feed and
filtrate tanks. Ancillary equipment was procured separately. Upflow BAF equipment (not
used) was available onsite from the Filter Loading Evaluation for Water Reuse study.
These facilities, and the source water, are discussed in more detail below.

18



AWTF PILOT REPORT (INTERNAL DRAFT USE ONLY)

Figure 2.1 - Simple Pilot P&ID

JANUARY 2016

19



AWTF PILOT REPORT (INTERNAL DRAFT USE ONLY) JANUARY 2016

NEUTRALIZATION
TANK
1,000 GAL.

T_r‘
]

: -
- @

- B -

OXYGEN 0ZONE RO PiLOT
GENERATOR GENERATOR CHILLER
\ o i
EL
INSIDE OUT
UF PILOT
BAF e al
EQUIP.

TRENCH \

g

Figure 2.2 - MRWPCA GWR pilot layout



AWTF PILOT REPORT (INTERNAL DRAFT USE ONLY) JANUARY 2016

Figure 2.3 - Photo of pilot facilities. Outside-in MF front left; BAF equipment back left
(not used); inside-out MF center; ozone back left; and RO right.

2.1.1 Source water

The pilot equipment received clarified secondary effluent from the RTP (non-nitrifying
tricking filters, a solids contactor - also known as bioflocculation - and secondary
clarifiers). A submerged pump, encased in a coarse screen® and located in the combined
secondary clarifier effluent channel (GWR supply pump), pumped the secondary effluent
through the pilot screens and into the ozone feed tank. The GWR supply pump pressurized
the line leading to the ozone feed tank, where an automatic valve periodically opened and
closed (about every 30 seconds) to keep the water level in the feed tank within a specified
range. The GWR supply line flowed at about 60 gallons per minute (gpm) when the valve
was open. After the secondary effluent entered the pilot building, it was pretreated with
screening and sodium hypochlorite (discussed below).

Additional source waters were brought into the RTP collection system (also known as
shunting) on two occasions during piloting (the timeline of these shunts are discussed
later in the report). The first shunt consisted of Lake El Estero stormwater and it lasted for
56 hours. The second shunt was comprised of agricultural wash water and it was
continued through the end of the pilot program.

2.1.2 Screening

Screening was included in the pilot process to remove snails from pilot influent. Early in
the pilot program, occasional slugs of snails would enter the ozone pump and clog the
closed impeller, reducing pilot flow. A Hayward wye-strainer with 1/16” perforated
polyvinyl chloride (PVC) screens was used. This screen removes objects via physical
straining (also known as size exclusion).

2 Pump encasement cleaned on May 6 to restore flow (from 24-35 gpm starting April 28 to 60 gpm)

21



AWTF PILOT REPORT (INTERNAL DRAFT USE ONLY) JANUARY 2016

2.1.3 Chloramination

Chloramination was included in the pilot process to reduce MF and RO fouling and to
inhibit snail growth in the ozone feed tank. Chloramination effectively inhibits biological
growth at low concentration, which can extend MF run times and decrease the frequency
of RO cleanings. Sodium hypochlorite (12.5% neat) was dosed via a Pulsafeeder
diaphragm pump upstream of the ozone system to achieve a chloramine residual of 2 to 5
mg/L at the RO feed®. Non-nitrified secondary effluents contain high concentrations of
ammonia (approximately 30 mg/L as N at the RTP), and hypochlorous acid and
hypochlorite ions from the sodium hypochlorite solution react with the ammonia to form
chloramines.

The sodium hypochlorite solution was kept at one part neat sodium hypochlorite to one
part tap water (1:1) to increase the pump frequency, which minimizes large pockets of
sodium hypochlorite solution and thus breakpointing, while also maintaining sufficient
storage. Immediately downstream of injection, in-line static mixers were used to rapidly
mix the sodium hypochlorite solution with the secondary effluent to minimize the
breakpoint reaction.

2.1.4 Preozonation

Ozone pretreatment provides a number of benefits to a potable reuse treatment system,
which warranted its inclusion in the AWTF and pilot treatment processes. These benefits
are as follows: (1) low-pressure membrane pretreatment, (2) CEC destruction, and (3) the
potential for pathogen disinfection credit. These benefits are discussed in more detail
below. Following this discussion, a description of the ozone equipment follows.

Low-pressure membrane pretreatment

Ozonation prior to low-pressure membrane filtration (i.e,, preozonation) can increase low-
pressure membrane (e.g., ultrafiltration [UF] membrane) run times and/or the flux for
some waters. Non-nitrified secondary effluent (e.g., RTP effluent) is only moderately
oxidized and contains high concentrations of large organic molecules (i.e, > 10 kilodaltons
[kDa]), which rapidly foul MF membranes. Ozonation of these large organic molecules
reduces their size (e.g.,, < 1 kDa) via oxidation, and allows them to pass through the MF
system with minimal fouling (the organic molecules are then well-rejected by the
downstream RO system). With the fouling potential of the water reduced by preozonation,
the MF system run times are increased and/or the MF system can be designed for higher
fluxes. Long run times allow for less chemical usage and a greater recovery, while
designing the MF system for a larger flux reduces the number of membrane modules
required.

CEC destruction
Preozonation can reduce the concentration of CECs that are discharged to the
environment through the RO concentrate. CECs, and other high molecular weight organics,

® Field measurements made with Hach DR 890 using 25-mL total chlorine DPD packets

22



AWTF PILOT REPORT (INTERNAL DRAFT USE ONLY) JANUARY 2016

are typically well rejected by RO systems and thus concentrated in the RO concentrate.
Ozone (03) can minimize the concentrating of CECs in the RO concentrate by reducing the
concentration of some CECs in the RO feed. Ozone transforms CECs in the same way that it
transforms MF-membrane-fouling organic molecules. CEC removal can be related to the
ozone-to-TOC ratio (03:TOC), where larger ratios typically correlate more CEC removal
(see Table 2.1 for a qualitative description of this relationship).

Table 2.1 - Relationship between 03:TOC and typical CEC removal

05:TOC Qualitative description of typical CEC
removal
0.5 Easily removed CECs are destroyed
1 Many CECs are destroyed
1.5 All but recalcitrant CECs are destroyed

Pathogen disinfection credit

Preozonation can provide disinfection credit for viruses and bacteria (e.g., 4 and 3 logs
reduction credit, respectively, for an ozone CT of 1 milligram-minute per liter [mg-